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.‘gf UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON &USJT” _E‘_ JORKS" ,
. ! : B A}IB 59. _,,4‘,."
i 94202 r Anuesck, yn. Lmuara, 4 94202, Ukraine , Alchevsk , Schmidt str.[4,[ || | | i
. Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14 S '
+ cakc: (0442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47 i
b |
i 3ABoL1¢|<om CEPTU®UKAT KAYECTBA Ne fata (| et s nucros
4 69773 24.04.04 R Ld
b MILL'S | QUALITY CERTIFICATE Ne Date % hekt 0162 sheets :
CLE e Z].‘f;ﬁ.
CBM.queanTBo 0 NPUEMOYHBIX UCNbITaHUAX i e
- Inspectign certificate L EN 10204/3 18- ~‘
+ [KonTpakr Ne 2000-207/1ncT- 3aBopckon 3akas Ne 413 5[ N
.LEl Contract] Ne 026/0109-0y-997 Manufacturer's production order Ne T ‘f .
1 3akasuuk: Kopnopauusa 'Mnpgyctpnansheii Cotos JoHbacca ' (MCL) et N
j ans cuvpmel "dydepko CA" Al i "
; Customer: Corporation " Industrial Union of Donbass " for firm " DUFERC IBA i
i BaroH Ne LOT 1. _ll L
RW-car N 67170357 et ‘
* [HanmeHoBaHue ToBapa: ropsiyekaTaHblit CTanbHOMR NUCT C Cranaapr: L "
i o 06pesHbIMY KPOMKaMU Standard: 1 o 1
iz |Description of goods: hot rolled steel piates with sheared ASTM A38/ Y b _
- 1 ; edges ASTM AB/A L‘ A
. |Mapka cranm . MIOCKOCTHOCTL 50% {ASTM AB/A6M |~
Grade of steel ASTM A36 ‘ Tl r :
+ |PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%;
% CocTosHNe NoCTaBkKy: ropsideKaTaHblit
Delivery condition: hot-rolled Wik L.
,;“'E;; Ne Homepa Homepa Pasmepbl, MM Konuyectso ; 1 eop ThYeckuit ‘
“ | nosny. | nnasok naprui Dimensions, mm TOBapa, il }|BEGTH .
TonwwHa | WupuHa [nvHa © wr/MecT I j‘Trj‘?etlcal e
| ltem Cast Ne Test Ne Thickness Width Length Quantity/pcs Fel il w ‘|g'ht tn o ey
n 6 1357 445 8 2439 6096 2 | | )
«| 6 2362 580 8 2439 6096 1 b :
3 6 2362 589 8 2439 6096 2 X 1
| o2 1357 5384 19.05 1829 6096 4 L ‘L
‘ 4 1357 5393 31.75 1829 6096 5 b
L 6 1357 445 8 2439 6096 1
i1 s : 583 8 2439 6096 1 L
i (6292) 245 25.4 1829 6096 1 g
| 8 | (82382)| 5417 25.4 1829 6096 1 .
i1z 2351 341 19.05 1829 6096 2
N 02677 289 15.88 1829 6096 1 RIS L
1 5 02672 5309 50 1829 6096 2 o -
7 2350 343 9.53 2439 6096 2 [
2 8137-1 2892 19.05 1829 6096 1 a
2 6161 2889 19.05 1829 6096 1 I
6 2362 583 8 2439 6096 2 |
6‘ 1357 445 8 2439 6096 2 1t
1 02677 289 15.88 1829 6096 8 ‘ ‘ i
2 6161 2889 19.05 1829 6096 1 Bl
wll
Vo i
Total quantity (pcs): 40 . Total theoretical weight (tn): " [I'[ [ {167,104
_ ‘ nE e
o . Epwosall. 25.04.2004 5:52:48 ‘ (16C91312-0598082}23?;-01%? a%FCG-O \9/'5187}08) ‘ "
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Boinnaska MapTeHOBCKMA cnocob npoussoacTsa. 3asoackon cepTudmkaT kayecTigale 1 f} 69773
Steelmaking process : open hearth furnaces. Mill's quality certificate Ne ° ‘ oo
. Ii .
Homeb Xumundeckuin cocras, % Chemical composition, % e 1) K .
¢ nnas C | Mn ] Si s | P Cr | Ni | Cu Al | N [ Vv [ Mo [ Wil Ns [i Nb I B -
CastN‘IQ X 100 X 1000 X 100 X 1000 | g G i
| JES IS (¢ B i i
02672 16 | 86 | 22 | 26 | 11 4 3 3 5 8 <8 <20 B} I5|[i<8'] 22:02
02677 17 91 24 29 10 5 3 3 5 8 <8 <20 Bl |5 “;SB; C2.50

1357 20 93 26 33 9 5 4 5 5 8 <8 <20 |- BLE 16 | [ <81 ] 2.7 b

2350 19 92 26 32 18 10 5 6 31 8 <8 <20 | . “ TE 15 <8 | 257 i

2357 17 90 25 29 13 11 5 6 26 8 <8 <20 B e ’ <8 24~ qlfj‘:f

2362 16 87 24 35 9 6 5 5 5 8 <8 <20} B §7 | {1 <8 1.9-; -

6161 18 83 21 21 6 3 3 4 5 8 <8 <20 ‘! Ak 18 V<8 2.4j]

6292 18 107 27 27 9 9 5 7 5 8 <8 <ZP B 1 o j$8j 3 .

813741 17 92 24 27 8 6 4 4 6 8 <8 <20 \] bk 151 fli<8.] 2.8 . §
823842 14 97 27 29 27 8 3 4 9 8 <8 <20 ["BE 511.<8 ] 2.2 f;"; :
2 dioge o pib Y1 E T
| PE3YNbTATbI  UCMbITAHUA TEST RESULTS LB H : ho
Wb gy sl o weab fin o
HcnbiTanne Ha pacTskeHWe U yaaphbiii narub Tensile and impact test i {I :n I ‘:t : :.‘ o
Pasmepbi 1=0) Oneprust yaba Kt " R oy
obpasua Ot6op obpasua Tem- | lpe- | lNpe- | OtHoc.| Cyxe- Impact.engrgyi..|.|. | .i. 1i
nepa- | aen aen Hue |2=(j/sm?) YhapHas fzs gerh) KCY Warug |
Ne; D.m. of Specimen Typa yanu- Impact strength || |
napTiu specimen Teky- | npou- | Henwe 3=(%)  Bonoknucias Gocfaensiowas
3 ucnbl- | wectu | HocTu Flbrousai eqra .
Tonuwm- { wupu- | Mecto,| Han- | Mono- | TaHwit 4= TBep,QO‘CTI‘“.: 4 O
] Hardness |||k {. .
Ha Ha paene | xeHue Yield { Ten- | Elon- Re- EENESHN Al A ‘ .
HIe Test | point, | sile | gation | duc- cE i
: tion : g ‘ b
test thick- | width, | Loca | Direc | Posi | tem- stre- i i - "Bend. |}
-Ne ness, [ mm tion tion tion | pera- ngth |Lo=200] of | S 0§ A L ﬁ:
mm ture Reh Rm, | Lo*=50| area z ok ) . I -
%) C° | Mpa | Mpa | % % Snavend | [l || Valdes i
O e O
Clodb b S L
445 8 40 T +20 | 337 | 486 | 21.0 I Pg; Il:g A 1
8 | 40 T +20 | 340 | 488 | 215 RS0 B A I
580 : 8 40 T +20 | 332 | 470 | 29.0 I TN 2 1 AN B
8 40 T +20 | 340 | 468 | 27.0 SR O I e
589 8 40 T +20 | 305 | 457 | 24.5 fir I I 1
| 8 40 T +20 | 351 | 478 | 25.0 S D oo
| 5384 [ 19.05( 40 T +20 | 315 | 451 | 22.0 B T 1 B 1
j 19.05| 40 T +20 | 321 | 447 | 29.0 R AL 2E S X I - 1~—-
5393 | 125 T +20 | 313 | 506 | 28.0* BRISHN SN NN P i
‘ 12.5 T +20 | 327 { 511 | 29.0* ‘ ' eEe | 1
583 8 40 T +20 | 308 | 456 | 27.0 ‘, dl
8 40 T +20 | 297 | 463 | 29.0 bk b
245 |©125 T +20 | 372 | 540 |25.0* L |
' 12.5 T +20 | 372 | 540 | 25.0* b N I TR fi
: b NN .
| CAeNAaHO B YkpawHe, Mapka CTanu, paamepbl, Ne nnasku, Ne naptuu, MEXICO, 0271, ToB. 3Hak koMBiuHa L ol e
Mapxmpo]:a: ~ YA I :: :
Marking: made in Ukraine, grade of steel, dimensions, cast Ne, test Ne, 'MEXICO, 0271, mark of the workg':- i it o
Knetimosxa: Ne nnae«u, Mapka cTanw, TOB. 3Hak koMGuHaTa, 0271 K kneiimo R : :
Hard stamp: cast Ne, grade of steel, mark of the works, 0271T( stamp T " ‘3 .
UseTHas mapkvpoeka:  OfHA KpacHas Nofioca No Topuy nucra A . ; J} -
“ Color marking: i Nek N “; :

: RE - g éi\‘ i
25,04 . 2004 . v
< Noanuck Ty .BIMI'I‘ gkénebTa «

Signature 1.1 EEXpertsistamp |
| Epuosan. 25042004 5:50:48 scg1312-059503323‘7: ‘ ‘ ":ﬁmeigmma) : -
‘ R , I 1 T -
2 m Co i .npi. Lo ——
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pp.c#oﬁ cepTudmkar kayeeTea Ne 69773 Nnct us nmm‘i E
Aill's qu{'ah'ty certificate Ne —_—— Sheet 2 of 2 shegis| f | - i
- ! e | ' T .
| PESYNIbTATEl  UCMbITAHUI TEST RESULTS ‘ 1
. i Y
WcnbiTanve Ha pacTskeHve v yaapHbin uarub Tensile and impact test i b~
Pasmepbi 1=(j) i
obpasuya OTt6op obpasua Tem- | lMpe- | MNpe- | OtHoc. | Cyxe- N j
nepa- | aen aen Hue  |2=(jlsm?) IL: ‘ ‘
Ne D.m. of Specimen Typa yanu- : e L‘? .
napTim specimen Texy- | npoy- | Hewue 3=(%) : ‘i ‘f‘h was i
. uenel- | vectu | HocTh _ i 10
Tonww- | wupun- | Mecro,| Han- | Mono- | Tanui 4= Hardness |t e : C :
Ha Ha pasne | xeHve Yield Ten- Elon- Re- R ¢ ol Yo
‘ HYe Test | point, | sile | gation | duc- A 1
fon e I
I test thick- | width, | Loca | Direc { Posi | tem- stre- R AN N A A Bend..| ...
Ne ness, | mm | ton | tion | tion [ pera- ngth |io=200{ of R o L e
mm ture Reh Rm, [Lo*=50| areaZ ’ T & A I [
@ c® | Mpa | Mpa % % 3naveHn | | || Malles L
1 R EIg] en :
5417|2125 T +20 | 359 | 504 | 26.0° (I
212.5 T +20 | 357 | 508 | 25.0* b
341 19.05( 40 T +20 | 325 | 482 | 24.0 b BRI
19.05 [ 40 T +20 | 333 | 484 | 235 B R .
289 | 15.88| 40 T +20 | 295 | 449 | 25.0 5 e b
156.88( 40 T +20 | 298 | 459 | 27.0 b N [ P
5309 125 T +20 | 304 | 475 | 25.0* . i 1
125 T +20 | 314 | 468 | 26.0* . ik i
343 953 | 40 T +20 | 396 | 520 | 24.5 i, : B b
9.53 | 40 T +20 | 397 | 524 | 25.0 1 i
2892 19.05] 40 T +20 | 318 | 460 | 20.0 ; e 5B
: 19.05| 40 T | +20 | 331 | 474 | 235 - ol i
2889 18.05] 40 T +20 | 320 | 426 | 29.0 i ‘ . 1
‘ 19.05] 40 T +20 | 285 | 414 | 27.0 : s oo
; i I
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; ) caenaHo B YkpauHe, Mapka cTanu, pasmepbi, Ne nnasku, Ne naptuu, MEXICO, 0271, ToB. sHak komBuiaray i ke
Mapkuposgka: ) C o
Marking: made in Ukraine, grade of steel, dimensions, cast Ne, test Ne. MEXICO, 0271, mark of the works. - J- 4+ : I
Kneiimos Ne nnaskw, Mapka crtanu, ToB. 3Hak komGuHaTta 0271T( KNewMo h J: @4.:
Hard stamp: cast Ne, grade of steel, mark of the works, 0271T( _stamp (‘
LiBeTtHas Mapkuposka:  OAHA KDACHAA NONOCa NO TOPLY NUCTa e
Color mar’ting: one red strip on transversal edge of the plate.
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25.04.200
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P,., B l D N I K ignature
EpuioBa . 25.04.2004 5:52:48 Agi:}smms)




